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18335908 3/4"X2.30 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0628540 11/2"X2.90 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0618537 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0182415 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0182243 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0218467-1 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0182192 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

1218471 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0628534 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0718477 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0218467-9 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0174154 1/2"X2.60 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0728525 1/2"X2.60 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

1218520 1/2"X2.60 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0228545 2"X3.60 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

18335908 50 5 C ** L **** **** **** 450 392 22 0,058 0,004 0,186 0,013 0,013 **** 0,10 0,35

0628540 50 5 P ** L **** **** **** 371 327 33 0,054 0,002 0,274 0,010 0,012 **** 0,11 0,35

0618537 50 5 C ** L **** **** **** 382 337 25 0,065 0,002 0,278 0,012 0,021 **** 0,12 0,35

0182415 50 5 C ** L **** **** **** 396 288 29 0,044 0,002 0,319 0,016 0,010 **** 0,10 0,35

0182243 50 5 C ** L **** **** **** 365 285 29 0,040 0,002 0,330 0,018 0,013 **** 0,10 0,35

0218467-1 50 5 C ** L **** **** **** 415 309 30 0,081 0,002 0,307 0,010 0,028 **** 0,14 0,35

0182192 50 5 C ** L **** **** **** 419 303 29 0,041 0,002 0,295 0,014 0,013 **** 0,10 0,35

1218471 50 5 C ** L **** **** **** 392 347 28 0,061 0,002 0,309 0,012 0,016 **** 0,12 0,35

0628534 50 5 C ** L **** **** **** 402 365 31 0,080 0,002 0,311 0,024 0,019 **** 0,14 0,35

0718477 50 5 C ** L **** **** **** 363 285 37 0,055 0,002 0,335 0,009 0,011 **** 0,12 0,35

0218467-9 50 5 C ** L **** **** **** 406 298 32 0,065 0,002 0,297 0,008 0,026 **** 0,12 0,35

0174154 50 5 C ** L **** **** **** 425 355 28 0,041 0,002 0,341 0,009 0,009 **** 0,10 0,35

0728525 50 5 C ** L **** **** **** 379 288 29 0,049 0,002 0,332 0,013 0,011 **** 0,11 0,35

1218520 50 5 C ** L **** **** **** 382 285 28 0,061 0,002 0,267 0,023 0,018 **** 0,12 0,35

0228545 50 5 P ** L **** **** **** 369 288 33 0,049 0,003 0,286 0,010 0,013 **** 0,11 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation =  L (longitudinal) , Q (transverse)  / Shape = C (cylindric) , P (prismatic) / Location =   90 against weld seam / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

CE marking applies to those produced in accordance with EN 10255 , EN 10219.

FABRİKA: Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000002052
Web Adresi: www.cayirovaboru.com DATE 01.10.2018

        ÇAYIROVA BORU SANAYİ ve TİCARET A.Ş. MILL TEST CERTIFICATE
CUSTOMER MELINDA - IMPEX STEEL SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          188700

PAGE 1
Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10255 L2 / M S195T - 6m.BPE.LOT2.
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5730

EN10255L2 S195T BPE 305 5/61 1830 5560

EN10255L2 S195T BPE 730 5/146 4380

27094

EN10255M S195T BPE 637 7/91 3822 8617

EN10255M S195T BPE 2002 22/91 12012

8617

EN10255M S195T BPE 91 1/91 546 1231

EN10255M S195T BPE 637 7/91 3822

1231

EN10255M S195T BPE 364 4/91 2184 4924

EN10255M S195T BPE 91 1/91 546

2462

EN10255M S195T BPE 182 2/91 1092 2462

EN10255M S195T BPE 182 2/91 1092

2462

EN10255M S195T BPE 179 1/179 1074 1210

EN10255M S195T BPE 182 2/91 1092

13266

EN10255M S195T BPE 1611 9/179 9666 10854

EN10255M S195T BPE 1969 11/179 11814

25930

121650

EN10255M S195T BPE 918 18/51 5508
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Ayşe Çakır

Laboratory Technician



:
:
:
:

Tel    :(0216) 418 10 00/10 Faks :338 26 70 :
:
:

La
m

in
as

yo
n

 (
 U

T 
/ 

ET
)

R
ef

 In
d

.S
iz

e 

3.
2 

m
m

 R
ef

.T
yp

e 
H

o
le

Lo
ca

ti
o

n

Lo
n

gi
tu

d
in

al

Tr
an

sv
er

se

Si
ze

Ty
p

e

Te
st

 T
em

p
 °

C

Se
am

  J

M
at

er
ia

l  
 J

A
cc

ep
ta

n
ce

0718615 2"X3.60 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0728615 2"X3.60 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

1018609 21/2"X3.60 6.0 **** OK OK **** OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

1028609 21/2"X3.60 6.0 **** OK OK **** OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0182384 3"X4.00 6.0 **** OK OK **** OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0181418 3"X4.00 6.0 **** OK OK **** OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0728305 3"X4.00 6.0 **** OK OK **** OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0728525 3/4"X2.60 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

1218520 3/4"X2.60 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

1228520 3/4"X2.60 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0728481 4"X4.50 6.0 **** OK OK **** OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0718481 4"X4.50 6.0 **** OK OK **** OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

05780 11/4"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

06292 11/4"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

05814 11/4"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

0718615 50 5 P ** L **** **** **** 364 303 27 0,077 0,002 0,352 0,025 0,028 **** 0,14 0,35

0728615 50 5 P ** L **** **** **** 428 366 26 0,080 0,002 0,295 0,019 0,019 **** 0,14 0,35

1018609 50 5 P ** L **** **** **** 368 323 30 0,058 0,005 0,347 0,019 0,014 **** 0,12 0,35

1028609 50 5 P ** L **** **** **** 377 323 26 0,075 0,002 0,330 0,027 0,019 **** 0,14 0,35

0182384 50 5 P ** L **** **** **** 391 285 30 0,051 0,002 0,260 0,010 0,011 **** 0,10 0,35

0181418 50 5 P ** L **** **** **** 362 294 36 0,054 0,002 0,310 0,012 0,011 **** 0,11 0,35

0728305 50 5 P ** L **** **** **** 362 278 32 0,099 0,002 0,363 0,015 0,021 **** 0,17 0,35

0728525 50 5 C ** L **** **** **** 402 350 32 0,044 0,002 0,322 0,013 0,012 **** 0,11 0,35

1218520 50 5 C ** L **** **** **** 398 365 34 0,089 0,002 0,347 0,023 0,024 **** 0,15 0,35

1228520 50 5 C ** L **** **** **** 404 362 31 0,065 0,006 0,307 0,021 0,016 **** 0,13 0,35

0728481 50 5 P ** L **** **** **** 362 271 27 0,036 0,002 0,237 0,016 0,010 **** 0,08 0,35

0718481 50 5 P ** L **** **** **** 364 277 28 0,066 0,002 0,336 0,011 0,015 **** 0,13 0,35

05780 50 5 P ** L **** **** **** 453 412 25 0,058 0,011 0,210 0,012 0,012 **** 0,14 0,35

06292 50 5 P ** L **** **** **** 444 405 24 0,105 0,006 0,481 0,014 0,012 **** 0,20 0,35

05814 50 5 P ** L **** **** **** 474 432 25 0,060 0,009 0,216 0,013 0,015 **** 0,15 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation =  L (longitudinal) , Q (transverse)  / Shape = C (cylindric) , P (prismatic) / Location =   90 against weld seam / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

CE marking applies to those produced in accordance with EN 10255 , EN 10219.

FABRİKA: Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000002052
Web Adresi: www.cayirovaboru.com DATE 01.10.2018

        ÇAYIROVA BORU SANAYİ ve TİCARET A.Ş. MILL TEST CERTIFICATE
CUSTOMER MELINDA - IMPEX STEEL SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          188700

PAGE 2
Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10255 L2 / M S195T - 6m.BPE.LOT2.
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15840

EN10255M S195T BPE 306 6/51 1836 8640

EN10255M S195T BPE 561 11/51 3366

22745

EN10255M S195T BPE 185 5/37 1110 6685

EN10255M S195T BPE 629 17/37 3774

1142

EN10255M S195T BPE 192 8/24 1152 9024

EN10255M S195T BPE 24 1/24 144

9024

EN10255M S195T BPE 4088 28/146 24528 35836

EN10255M S195T BPE 192 8/24 1152

38340

EN10255M S195T BPE 2628 18/146 15768 23004

EN10255M S195T BPE 4380 30/146 26280

7800

EN10255M S195T BPE 95 5/19 570 6500

EN10255M S195T BPE 114 6/19 684

19440

EN10255M S195T BPE 1190 17/70 7140 20638

EN10255M S195T BPE 1120 16/70 6720

4856

229514

EN10255M S195T BPE 280 4/70 1680
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Ayşe Çakır

Laboratory Technician

FR.KAL.15.02 / Rev.3 / 29.06.2017
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05706 11/4"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0228509 11/2"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0182448 11/2"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0628534 11/2"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0182427 11/2"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

0228507 11/2"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

05706 50 5 P ** L **** **** **** 475 435 27 0,083 0,002 0,162 0,012 0,016 **** 0,14 0,35

0228509 50 5 P ** L **** **** **** 446 392 27 0,096 0,002 0,346 0,028 0,019 **** 0,16 0,35

0182448 50 5 P ** L **** **** **** 377 312 26 0,098 0,002 0,351 0,018 0,028 **** 0,16 0,35

0628534 50 5 P ** L **** **** **** 366 319 25 0,084 0,002 0,328 0,010 0,015 **** 0,14 0,35

0182427 50 5 P ** L **** **** **** 366 322 27 0,047 0,002 0,282 0,010 0,010 **** 0,10 0,35

0228507 50 5 P ** L **** **** **** 371 329 24 0,069 0,002 0,328 0,020 0,017 **** 0,13 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation =  L (longitudinal) , Q (transverse)  / Shape = C (cylindric) , P (prismatic) / Location =   90 against weld seam / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

CE marking applies to those produced in accordance with EN 10255 , EN 10219.

Ayşe Çakır

Laboratory Technician

FR.KAL.15.02 / Rev.3 / 29.06.2017
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EN10255M S195T BPE 61 1/61 366 1219

EN10255M S195T BPE 1098 18/61 6588

10971

EN10255M S195T BPE 488 8/61 2928 9752

EN10255M S195T BPE 549 9/61 3294

4856

EN10255M S195T BPE 305 5/61 1830 6106

EN10255M S195T BPE 280 4/70 1680
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Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10255 L2 / M S195T - 6 m.BPE.LOT2.

FABRİKA: Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000002052
Web Adresi: www.cayirovaboru.com DATE 01.10.2018

        ÇAYIROVA BORU SANAYİ ve TİCARET A.Ş. MILL TEST CERTIFICATE
CUSTOMER MELINDA - IMPEX STEEL SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          188700
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06262 114.3X3.00 6.0 **** OK OK **** OK **** ET **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

04607 114.3X3.00 6.0 **** OK OK **** OK **** ET **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

8T18335232 139.7X4.80 6.0 **** OK OK **** OK **** ET **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

06262 70 5 P RT L **** **** **** 394 320 26 0,083 0,005 0,422 0,016 0,011 0,001 0,036 0,022 0,040 0,006 0,001 0,001 0,007 0,036 **** 0,17 0,35

04607 70 5 P RT L **** **** **** 415 338 28 0,069 0,011 0,224 0,012 0,018 0,001 0,256 0,077 0,052 0,015 0,001 0,001 0,010 0,022 **** 0,14 0,35

8T18335232 70 5 P RT L **** **** **** 375 280 26 0,102 0,007 0,477 0,017 0,018 0,001 0,036 0,040 0,026 0,007 0,001 0,001 0,008 0,035 **** 0,19 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

CE marking applies to those produced in accordance with EN 10255 , EN 10219.

Ayşe Çakır

Laboratory Technician

FR.KAL.15.02 / Rev.3 / 29.06.2017
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PAGE 4
Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10217-1 P235TR1 6 m.BPE.LOT2.

FABRİKA: Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000002052
Web Adresi: www.cayirovaboru.com DATE 01.10.2018

        ÇAYIROVA BORU SANAYİ ve TİCARET A.Ş. MILL TEST CERTIFICATE
CUSTOMER MELINDA - IMPEX STEEL SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          188700
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0182415 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0618537 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0182243 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0218467-1 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0182192 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0618537 1"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0174166 1/2"X2.60 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0174154 1/2"X2.60 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

1218520 1/2"X2.60 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

1028609 21/2"X3.60 6.0 **** OK OK **** OK **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

1018609 21/2"X3.60 6.0 **** OK OK **** OK **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0182384 3"X4.00 6.0 **** OK OK **** OK **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0728305 3"X4.00 6.0 **** OK OK **** OK **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0182384 3"X4.00 6.0 **** OK OK **** OK **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

1228520 3/4"X2.60 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

0182415 50 5 C ** L **** **** **** 396 288 29 0,044 0,002 0,319 0,016 0,010 **** 0,10 0,35

0618537 50 5 C ** L **** **** **** 382 337 25 0,065 0,002 0,278 0,012 0,021 **** 0,12 0,35

0182243 50 5 C ** L **** **** **** 365 285 29 0,040 0,002 0,330 0,018 0,013 **** 0,10 0,35

0218467-1 50 5 C ** L **** **** **** 415 309 30 0,081 0,002 0,307 0,010 0,028 **** 0,14 0,35

0182192 50 5 C ** L **** **** **** 419 303 29 0,041 0,002 0,295 0,014 0,013 **** 0,10 0,35

0618537 50 5 C ** L **** **** **** 382 337 25 0,065 0,002 0,278 0,012 0,021 **** 0,12 0,35

0174166 50 5 C ** L **** **** **** 421 353 30 0,045 0,005 0,311 0,013 0,010 **** 0,10 0,35

0174154 50 5 C ** L **** **** **** 425 355 28 0,041 0,002 0,341 0,009 0,009 **** 0,10 0,35

1218520 50 5 C ** L **** **** **** 382 285 28 0,061 0,002 0,267 0,023 0,018 **** 0,12 0,35

1028609 50 5 P ** L **** **** **** 377 323 26 0,075 0,002 0,330 0,027 0,019 **** 0,14 0,35

1018609 50 5 P ** L **** **** **** 368 323 30 0,058 0,005 0,347 0,019 0,014 **** 0,12 0,35

0182384 50 5 P ** L **** **** **** 391 285 30 0,051 0,002 0,260 0,010 0,011 **** 0,10 0,35

0728305 50 5 P ** L **** **** **** 362 278 32 0,099 0,002 0,363 0,015 0,021 **** 0,17 0,35

0182384 50 5 P ** L **** **** **** 391 285 30 0,051 0,002 0,260 0,010 0,011 **** 0,10 0,35

1228520 50 5 C ** L **** **** **** 404 362 31 0,065 0,006 0,307 0,021 0,016 **** 0,13 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation =  L (longitudinal) , Q (transverse)  / Shape = C (cylindric) , P (prismatic) / Location =   90 against weld seam / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

CE marking applies to those produced in accordance with EN 10255 , EN 10219.

Ayşe Çakır

Laboratory Technician

FR.KAL.15.02 / Rev.3 / 29.06.2017
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PAGE 5
Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10255 M S195T / EN 10240 A2- 6 m.GPE.LOT3.

FABRİKA: Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000002052
Web Adresi: www.cayirovaboru.com DATE 02.10.2018

        ÇAYIROVA BORU SANAYİ ve TİCARET A.Ş. MILL TEST CERTIFICATE
CUSTOMER MELINDA - IMPEX STEEL SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          188700
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0728525 3/4"X2.60 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0718481 4"X4.50 6.0 **** OK OK **** OK **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0182373 4"X4.50 6.0 **** OK OK **** OK **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

05706 11/4"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0228541 11/4"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

18226198 11/4"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

05815 11/4"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0182698 11/4"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0618537 11/2"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0228507 11/2"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0228509 11/2"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0218509 11/2"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0628540 11/2"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

0228509 11/2"X3.20 6.0 **** OK OK OK **** **** **** **** **** **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

0728525 50 5 C ** L **** **** **** 402 350 32 0,044 0,002 0,322 0,013 0,012 **** 0,11 0,35

0718481 50 5 P ** L **** **** **** 364 277 28 0,066 0,002 0,336 0,011 0,015 **** 0,13 0,35

0182373 50 5 P ** L **** **** **** 368 282 35 0,055 0,002 0,316 0,015 0,017 **** 0,11 0,35

05706 50 5 P ** L **** **** **** 475 435 27 0,083 0,002 0,162 0,012 0,016 **** 0,14 0,35

0228541 50 5 P ** L **** **** **** 366 302 33 0,043 0,002 0,284 0,009 0,012 **** 0,10 0,35

18226198 50 5 P ** L **** **** **** 380 279 34 0,042 0,027 0,236 0,013 0,011 **** 0,09 0,35

05815 50 5 P ** L **** **** **** 409 322 32 0,060 0,014 0,227 0,015 0,012 **** 0,15 0,35

0182698 50 5 P ** L **** **** **** 389 351 23 0,072 0,003 0,289 0,014 0,012 **** 0,13 0,35

0618537 50 5 P ** L **** **** **** 382 337 25 0,065 0,002 0,278 0,012 0,021 **** 0,12 0,35

0228507 50 5 P ** L **** **** **** 371 329 24 0,069 0,002 0,328 0,020 0,017 **** 0,13 0,35

0228509 50 5 P ** L **** **** **** 446 392 27 0,096 0,002 0,346 0,028 0,019 **** 0,16 0,35

0218509 50 5 P ** L **** **** **** 409 374 23 0,086 0,003 0,333 0,020 0,013 **** 0,15 0,35

0628540 50 5 P ** L **** **** **** 408 369 25 0,056 0,003 0,290 0,017 0,011 **** 0,11 0,35

0228509 50 5 P ** L **** **** **** 446 392 27 0,096 0,002 0,346 0,028 0,019 **** 0,16 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation =  L (longitudinal) , Q (transverse)  / Shape = C (cylindric) , P (prismatic) / Location =   90 against weld seam / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

CE marking applies to those produced in accordance with EN 10255 , EN 10219.

Ayşe Çakır

Laboratory Technician

FR.KAL.15.02 / Rev.3 / 29.06.2017
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Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10255 M S195T / EN 10240 A2- 6 m.GPE.LOT3.

FABRİKA: Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000002052
Web Adresi: www.cayirovaboru.com DATE 02.10.2018

        ÇAYIROVA BORU SANAYİ ve TİCARET A.Ş. MILL TEST CERTIFICATE
CUSTOMER MELINDA - IMPEX STEEL SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          188700


